SVARTPILEN 701 2020 <2020><US><F2675T7>
HANDLEBAR, CONTROLS
51972

P
v S
o)
M\
L %
Pos Part Number Description Additional Text Quantity
1 21102001000 Handlebar D=28mm 1.00
2 61002004000 handlebar weight 2.00
3 27002013000C1 Clutch master cylinder 1.00
4 76011073100 START-STOP/E-GAS 1.00
5 76511070100 Handlebar switch left 1.00
6 58412040100 Rear view mirror, left/right 2.00
7 21002021000 Grip set 1.00
8 27002031000C1 Clutch lever R146 black anodiz 1.00
9 50302038200 LEVER SCREW SHORT CPL. 09 1.00
10 27002032000 REP. KIT PISTON DOT 11MM 1.00




11 76513005000 CLAMP, CYL. PIN, O-RING 1.00
12 0025060206 HH collar screw M6x20 TX30 1.00
13 25002033000 COVER HYDR. CLUTCH DOT CPL. 1.00
14 76502046000 PUSH ROD CPL. 13 1.00
15 83111049000 CLUTCH SWITCH ATV 1.00
16 76502037000 PROTECT.CAP FOR LEVER PERCH 13 1.00
17 0985030103 FLAT HEAD SCREW DIN7985 M3x1 1.00
18 21132063000 Clutch line L=1120 mm 1.00
19 59032062000 HOLLOW SCREW + COPPER GASKET 1.00
20 21132097000 Clutch cable wire guide 1.00
21 0025060106 HH collar screw M6x10 TX30 1.00
23 0912060653 SHCS DIN 912 M6x65 2.00
24 76011073110 SCREW SET START-STOP SWITCH 1.00




